OWNER’S MANUAL

'MQDEL NUMBER YE16H44B 9

16.0 HORSEPOWER
44” MOWER
AUTOMATIC (HYDROSTATIC)
YARD TRACTOR -

* Assembly
¢ Operation
* Maintenance
* Service and Adjustment
* Repair Parts




16 HP 44” RIDING YARD TRACTOR - - MODEL NUMBER YE16H44B

SCHEMATIC
1- -
RED BLACK
SNNIE
BATTERY
FUSE 30 AMP. reD
RED
.o. . CLUTCH/BRAKE

IGNITION
SWITCH

ATTACH.
CONN.

STARTER

SWITCH
(NOT OCCUPIED)
BLUE

L/

U
I

—0 PLUGS

O BLACK
v

WHITE

ORANGE

IGNITION SWITCH

BLACK E e IGNITION ——O sPARK
[ ] UNIT

HEADLIGHT

SWITCH (OFF)

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED
CLIPS WERE REMOVED FOR
SERVICING OF UNIT, THEY
SHOULD BE REPLACED TO
PROPERLY SECURE YOUR WIRING

POSITION CIRCUIT 87
OFF M+G 86 87A g5
ST Bosat 20
RELAY

29

O 16 AMP SREEN
C REGULATOR ORANGE ALTERNATOR|
. N 30VOLTSAC (MIN) L
@ 3600 RPM.

HEAD LIGHTS
PTO SWITCH
POSITION CIRCUIT 77

OFF B+E,C+D

ON B+A C+F
NON-REMOVABLE D I] II E
CONNECTIONS

cll [ B

REMOVABLE
connections FLL 0l A




ILE 2y
6L = mm@ 2€

AL

8y @
1263
& VA4
e 22
2 8 v
8
6

8vYHI1IA HIGWNN TIAON — HOLOVHL QHVA DNIAIH b dH 91

30

AVIIHL1o313
S1HVd HIvd3y




ww $'Sg = you| |
s8You| "g'N U usAIb suoisuawip Jusucdwod |IY :F1ON

(youald) edojs ,G1'10}0B1] ‘uoyonisu| 188y
(Youaid) stoumo ‘fenuepy
(ysiibu3) edojs .Gt JoR4 ] ‘uononiisu; ‘leays
(ysybuz) sJsumo ‘fenuepy
fayeq ‘eoeq

pasejnsu| ‘dip

2€-01 sdey ‘NN

2/L Xge-01 malog

Aiayeg ‘den

1eag ‘Youms

uonub| ‘jezeg

X3H NN

OLd ‘Youms

paensul ‘diio

alip ‘doo

obneo 81 X /L X ge/L Jaysepm
NN

Ol# Y007 ‘Jaysem

lsjswiwy YeyoeIg

Jajpwiwy

‘dwy og ‘esng

P/L %007 ‘sysem

¥/L JlooL [euselxg Yoo ‘Jaysepm
02-¥/1 XoH ‘InN

Y/€ X 02—/ XoH ‘log

02—¥/1L X8H ‘sday InN

S 8pelo g/1 X 02—/1L X3H ‘log
02—v/1 Wepr xaH NN

¥/1 %007 ‘Iaysem

NOILdIHOS3aa

8vYH91IA HIENNN TIAON — HOLOVHL QHVA DNIAIH .v¥ dH 91

XelSi0L
X89€.21
X6ES10L
X.19€.21
Xevsicl
HiLlY
000+S6€L
8001¥9vL
Xv9giet
Xsogiel
X484604
regov
XS1092}
HSES
X10S20}
8180L061
0001 L6€L
000LOLOL
6009
HEEYE
Xvc8801
0010004
001050}
00t0eceL
civ09.LvL
00v0LSEL
80v08.vL
00t0SEEL
000600+

‘ON
lHvd

osoH ‘dwey

eur |end ‘diip

Aejay

1edA] /L X ONN ve—O0L#
peoH xeH ‘Buidde) ‘meiog
(puno.s) o} Asaneq) Alayeg ‘s|qe)
(p1ousjog Jod) Jon0D feujuIa ]
02—/L XeH NN

WO ‘youms

plous|os

paplol ‘Asy

uoniub| InN

uonubj ‘youms

(prousjog 01 Aiapeq) Alsyeg ‘s|qed
YoInio Hoojisiu] ‘Youms

8L 8|q8D

Keut) fieneg ‘eqn)

Wb ‘qing

194908 1ybr ‘ssauteH

uoiub| ‘ssauteH

Aayeg ‘Aes]

Aapeg

2/t=L % 02—b/1 ebee) Yjog
[eulwia] ‘prens

ebnen g1 X 8/G X 26/6 JOYSEM
02—/ Inubuip

NOILLdIHOS3a

X96560L G2
HlSZ Ve
X8vi601 €2
800L20LL 22
rL0cy 12
reéLL 02
00¥089€L 61
XcLL0tE 81
X 180601 LI
Xivicclk 91
X88.60L SiI -
Xcl620L ¥I ©
roey €L
X€ss60L <t
regrL 1
ALPS00L  OF
rcogL 6
X80Lret 8
X0c9Sel L
recosL 9
Xie612k S
osvoveel v
X9.¥20L €
910I606F ¢
xXgeiegt L
‘ON  °ON
ldvd A
IVOIHLO3a13

S.1HVd Hivd3d




REPAIR PARTS
16 HP 44” RIDING YARD TRACTOR — MODEL NUMBER YE16H44B

ENCLOSURES

A B C D

X @109?
9 31353

@) m
() =
() o

C@mg':'@:

@51
52 ¢, 118 Be2
J K L M NP Q@ R S T U V W Y 2z Ar BBcC
S337 & 112 &103 ™«
76?65?50 ?95?44?5" Esa ?72?73 En Em € D2 Gs EM Sss é B2
Ba Ot B2 @ ©ns D112 = 52 0
6204, @s B4 S 113 & C‘f,g” [
&) 88
@97
92

32




REPAIR PARTS
16 HP 44” RIDING YARD TRACTOR — MODEL NUMBER YE16H44B

ENCLOSURES
KEY PART
NO. NO.
1 120068X
3 121888X388
4 121723X014
5 124252X
6  104805X
8  110853X
9  106965X
10 124130X
13 106784X
14 104618X
15  121886X388
16 124392X
17 106395X
18  110855X
19 122100X
20 105419X388
21 110854X
23  110852X
24  121887X394
25 110828X
26  105464X388
27  127066X
28  121306X
30 121248X
31 124118X
32  105465X388
33 121144X

34 73680500
36 121195X014
37 11030400

39 1554J

40  106202X
41 124181X
43  127429X

44 72170410
45  121642X388
47  5479J

49 73510400
50 74760612
51 19131312
52 73680600
53 74760616
55 17211010

56  104755X
57 17490612
58 121236X
59 17490512
60  123481X
61 123650X
62 73680400
63  121250X
65 17490608
66  124294X
68  105838X
69  105839X

DESCRIPTION

Adjustment Knob
Panel, Side, L.H.
Dash, Piate
Dashboard
Dash Assembly, Lower
Bracket Assembly R.H.
Plate, Support, Battery
Support, Assembly, Dash
Strap, Assembly, Hinge, Rear
Strap, Assembly, Hinge, Front
Hood
Bezel, Assembly
Lens
Suppon, Grill, L.H.
Grill, Assembly
Strap, Grill
Support, Grill, R.H.
Bracket Assembly L.H.
Panel, Side, R.H.
Panel, Dash, R.H.
Footrest, R.H.
Chassis
Drawbar
Bushin%, Snap
Panel, Dash, L.H.
Footrest, L.H
Bolt, Shoulder 5/16-18 x 3/4
Nut, Crownlock 5/16-18
Saddle
Washer, Lock, Int./Ext. Tooth 1/4
Bushing, Steering
Reflector, Tail light
gpring, Compression
t

ea
Bolt, Carriage 1/4-20 x 1-1/4
Fender
Plug, Dash
Nut, Hex 1/4-20
Bolt, Hex 3/8—16 x 3/4
Washer 13/32 x 13/16 x 12 Gauge
Nut, Crownlock 3/8-16
Bolt, Hex 3/8—16x 1
Screw, Hex Washer Hd. Tapping
#10-16 x 5/8
"J” Fastener
Screw, Hex Washer Head, Thread
Rolling 3/8-16x 3/4 Type TT
Spacer
Screw, Hex Washer Head, Thread
Rolling 5/16—-18 x 3/4 Type TT
Bolt, Shoulder 1/4-20
Stud, 1/4 Turn
Nut, Crownlock 1/4—20
Spring, Compression
Screw, Hex Washer Head, Thread
Forming 3/8-16x 1/2 Type TT
Pan, Seat
Retainer, 1/4 Turn
Receptacle, 1/4 Turn

33

KEY

NOTE:

PART
NO.

17431008

74760532
73510500
105509X

74180512
17190412

121794X
19171912
72140606
108256X
74191008

10071000

74981020

7206J
73731000
105511X
126656X
105529X
105531X
19070818
123091X
108105X
19131614
9151R
110436X
109458X
11050400
73490400
11050600
19091216
73220400
19111116
2751R
19111212
121251X
121249X
123976X

121246X
124238X
109199X

123965X
108813

123966X
123964X
120822X
101892X
125690X
125744X

DESCRIPTION

Screw, Hex Head #10-16x1/2
ype B

Bolt, Hex 5/16 —18 x 2 Grade 2

Nut, Keps 5/16-18

Bracket Assembly, Fender

Screw, Machine 5/16—-18 x 3/4

Screw, Hex Washer Head

1/4-20 x 3/4

Cover, Access

Washer 17/32 x 1-3/16 x 12 Ga.

Bolt, Carriage 3/8—16 x 3/4

Pad, Footrest

Screw, Cross Recess Pan Head,

Machine #10-24 x 1/2

Washer, Lock #10

Nut, Weld

Latch, Hood

Screw, Machine, Cross Recess

#10-24 x 1-1/4

Spacer, Split #10 x 3/4

Nut, Keps #10-24

Strap Assembly, Fender

Bracket, Pivot, Seat

Bolt, Shoulder 5/16—18

Nut, Push

Washer 7/32 x 1/2 x 18 Gauge

Baffle, Rear, Upper

Baffle, Rear, Lower

Washer 13/32 x 1 x 14 Gauge

Grommet

Grommet, Split

Foam, Strip

Washer, Lock, External Tooth 1/4

Wingnut 1/4-20

Washer, Lock, External Tooth 3/8

Washer 9/32 x 3/4 x 16 Gauge

Nut, Hex 1/4-20

Washer 11/32 x 11/16 x 16 Gauge

Clip, Insulated

Washer 11/32 x 3/4 x 12 Gauge

Foam Strip

Spacer, Split 0.28 x 0.88

Locknut, Hex, Large, Flanged

1/4-20 UNC

Bracket, Switch Mount

Cap, Spring

Decal, Belt Instructions (Under

Footrest)

Decal, Hood, LH

Decal

Decal, Hood, RH

Decal, Fender (Rear Fender)

Decal, Caution (Front Fender)

Decal, Clutch/Brake

Decal, 100 DBA

Decal, Hood, 16 HP

All component dimensions given in U.S. inches
1 inch =25.4 mm




<A

)

24

N J31SuIy Wiedg

AN3WJIND3I TYNOLLIO

dNOYD STOHLNOD TVIINVHOIN ANV HIMOd
8PYHILIA HIGINNN TIAON — HOLOVHL AQHVA DNIAIY b dH 9L

S.1HVd Hivd3d




W $°62 = yaoul |
seyou; *S'M Ul usAlb suoisuswip Juaucdwon |y

uoponuisu| suibuz ‘edeq

Jaues|) 1y ‘[eoaq

/1 X02~b/I Bumng peaty ] ‘pesH Joysepm XaH ‘Malos
1Y tejsadry yiedg

02-91/2 #ooumoI INN

2/1-1 X 91—8/€ XaH ‘og

pISiys 1esH

Bugunopy exoelg ‘Jenig

91-8/€ wer ‘xaH INN

(+aquinu ed 104 sabed suibus eas) uieiq 10
"H'd ‘1sneyx3 ‘Alquisssy eqn i

"H™ ‘Isneyx3 ‘Ajquwassy eqn i

02-91/L wep 'xaH 'INN

BNy “Jorapeq

(taquinu yed Joj sebed suibue aas) aie ‘Yog
jand Yue] ‘waig

ulysng

v/E X 8/ 18309 ‘uid

Yo ury

yann .:‘_Em% ‘Bundg

i ‘Buryy

pauapleH ‘Jaysepm

S/1—-1 X91-8/¢ XoH ‘Hog

ljeg “4sulejay

Buuesg

U “snipy ‘poy

u qun

94-8/€ 3oojumou) ‘InN

Jo|p| ‘As|ind

loip| ‘Aiquiassy wiy

Jabunid ‘uoyng

lsoeds ‘ped

buy-3

¥ ‘snipy ‘ejpuen

ebnen g1 x | x gg/12 Jausem

(12# Aoy sapnjouy) uy pueH .>3Emmm<m_w>w._
uldg

Bin 1ensT ‘1ebuniq

ejpueH ‘duo

NOILLdIHOS3Qa

XioLeel
X126521
80v061.L1
X1s8lct
00201284
¥2908.v.L
X18622t
X6eveel
0090S€€L
Xseveel
XveEveet
00209¢€€s
19¢€l0L
roLze
rsvog
2102092
X012504
X604S0}
6£00002t
X280t
29092
Xsozeel
X90450 |
X620t
X6200} |
009089€L
X99.82}
X68.£2}
Xgeshel
rievy9
2200002}
Xi68Lct
91911264
Xcoolel
H9.82
Xtr9gect
Xeiv604

"ON
lHvd

Bundg ‘Jeurerey

|eoads ‘xaH ‘INN

ur ‘flquessy yeys

Y11 ‘uouuni]

$/€ X 81-91/S_MaIog

UojAN ‘Buueeg

LX9L/e uid jioy

1004 ‘fepad ‘yeys

e|geisnipy yur ‘un

11 8dAL 2/I-L X91-8/¢

Buyjoy peaiy] ‘pesH Joysep XeH ‘Maidg
2/L X 2g/e 18m0D ‘uid

ebnen #1 X | X Ze/cL Jousem

ebnen 91 X p/1—| X 2E/62 1ousem
1abunig ‘den

Yed ‘exelg ‘poy

8/S X 02—/1 'IND 'PUL “PH "USM XOH ‘Maog
dijy ‘Bury

ebnen 9| X v/ X e/ Jousem

yideq ‘dois ‘uojuuni )

laneT ‘Alqwiassy poy

(€ 007 'eysem

(‘ou wed oy 'sbd suibue eas) Jalyniy 19)sEL)
L1dN 8/ moq|3 .06

piepuelg ‘siddiN adid

eyoy) ‘jonuo)

abnen 9| X 91/g| X 2E/E1 JoUSEM

8/€ UI001 [eusenag 4007 ‘isysem
28/ XaH NN

ebnen 9| X 8/6 X ZE/E1 JaUSEM
20-5100 JequinN odA] ‘2//g08

"ON [3pol ‘dH 91 uonens » sbbug ‘suibug
fend ‘eun

0SoH ‘dwejn

[ond ‘jue)

g/ X 84 Y007 Japldg ‘xaH ‘Mesg

|en4 ‘de)

e[noIy] ‘joauo)d

JETL

[epad “19A0)

NOILLJIHOS3a

8YYHILIA HIGWNN TIAON — HOLOVHL AHVA DNIAIY b dH 91

Wee6Y
XZ2080L1
X000i2t
XLv¥0L L

c1806v.LL
Xegloct

HelS1
Xbeveel
X8vi0lL L

¥2o06v.1L
80€0209.
vi91E161
91026261
€914
X.€9521
0102LLt
2£000021
91215161
X0180¢}
X900Lct
0090501t}
00€002€E}
9€€082¢Et
X9c62ct
9LELEL6l
0090504 |
009019€.
9101IEL6E

Xoevect
r2.2S
X.8¥€2t
X02090}
8080€041
X6ebseet
XcL0ect
Xobveet
Hesss

‘ON
lyvd

35

dNOYD STOHLNOD TVIINVHOIWN ANV HIMOd

S1HVvd Hivd3y




REPAIR PARTS
16 HP 44” RIDING YARD TRACTOR - MODEL NUMBER YE16H44B
STEERING, FRONT AXLE AND WHEELS

36




REPAIR PARTS
16 HP 44” RIDING YARD TRACTOR - MODEL NUMBER YE16H44B

STEERING, FRONT AXLE AND WHEELS

KEY PART
NO. NO.
1 121584X
2 73940800
3  100712K
4 121472X
5 100711 L
6 12000029
7 121749X
8  9040H
9  106222X
10 59904
11 106732X361
12 65139
13 59192
14 108075X
15 74761060
16 105654X

17 73810500
18 19272016
19 121334X
20 110438X
21 10040600
22 73610600

23 124032X
24 124043X
25 57079

DESCRIPTION

Insert, Steering Wheel

Nut, Hex, Toplock Jam 1/2-20
Washer 17/32 x 2-1/4 x .160
Steering Wheel

Adapter, Steering Wheel

Ring, Klip

Washer 25/32 x 1-1/4 x 16 Gauge
Wheel Bearings, Front

Tire (Tubeless)

Tu;)e, Tire (not furnished with Trac-
tor

Rim Assembly, Front, 6” (Includes 2
each Key #8)

Stem, Valve

Cap, Valve

Axle Assembly, Front

Bolt, Hex 5/8-11 x 3-3/4

Spindle, Assembly, R.H.

Nut, Hex 5/16-24

Washer 27/32 x 1-1/4 x 16 Gauge
Rod, Tie

Spacer, Bearing

Washer, Lock 3/8

Nut, Hex 3/8-24

Link, Drag

Shaft Assembly, Steering

Washer

37

KEY
NO.

26
27
28
29
30
31
32
33
34
35

36
37
39
40
41
44
45
46

47
48
49
50
51
52
53

NOTE:

PART
NO.

124035X
124036X
124034X
71070410
126684X
10040400
6266H
124033X
105656X
17490612

73901000
3366R
104757X
278H
121748X
105664X
105663X
17490508

10040500
122819X
109816X
124037X
19111216
121232X
6855M

DESCRIPTION

Support ,Shaft

Bracket, Steering

Gear, Sector

Screw, Socket, Hex 1/4-20 x 5/8
Washer, Shim 1/4 x 5/8 x .062
Washer, Lock 1/4

Bearing, Thrust

Shaft, Pitman

Spindle Assembly, L.H.

Screw, Hex Washer Head, Thread
Forming 3/8-16 x 3/4 Type TT
Locknut, Flange 5/8-11

Bearing

Cap, Axle

Fitting, Grease

Washer 25/32 x 1-5/8 x 16 Gauge
Support, Saddie, Front

Support, Saddle, Rear

Screw, Hex Washer Head, Thread
Rolling 5/16-18 x 1/2

Washer, Lock 5/16

Screw, Special

Nyliner, Snap In

Gear, Pinion

Washer 11/32 x 3/4 x 16 Gauge
Cap, Spindle

Fitting, Grease

All component dimensions given in U.S. inches
1inch =25.4 mm




, e . .

16 HP 44” RIDING YARD TRACTOR - MODEL NUMBER YE16H44B

REPAIR PARTS

DRIVE

g8

w (e
o ¥
o =B

©0=06

38




REPAIR PARTS
16 HP 44” RIDING YARD TRACTOR - MODEL NUMBER YE16H44B

DRIVE

PART
NO.

109070X
108236X
17021008

1

2

3

4  105730X
5 128461X
6

8

9

KEY
NO.

19131316
121218X
19131312
10 121252X
11 73680600
12 72140608
15 19171516

16 121599X
17 9135R

18 128674X
19 73220800
20  106308X

DESCRIPTION

Retainer, Belt

Bracket, Switch

Screw, Tapping, Hex Head

10-24 x 1}%

Keeper, Belt, Engine

V-Belt, Drive

Washer 13/32 x 13/16 x 16 Gauge
Keeper, Belt, Engine

Washer 13/32 x 13/16 x 12 Gauge
Upstop, Mower

Nut, Crownlock 3/8-16

Bolt, Carriage 3/8-16x 1
Washer 17/32 x 15/16 x 16 Gauge
Arm Assembly, Suspension, L.H.
Retainer, Spring

ldler, Fiat

Nut, Hex 1/2-13

Trunnion, Lift, Lower

39

PART
NO.

121598X
105848X
109841X
71130768

10040700
74760644
4470J
4921H
73680500
74760616
108218X
73980600
126197X
109169X
110739X
72140506

DESCRIPTION

Arm Assembly, Suspension, R.H.
Bolt, Shoulder 3/8-16

Pulley, Engine

Bolt, Hex, Fin

7/16-20 UNF x 4-1/4 Grade 8
Washer, Lock 7/16

Bolt, Hex 3/8-16 x 2-3/4
Spacer

Spring, Retainer

Locknut 5/16-18

Bolt, Hex 3/8-16x 1

Clutch, Electric

Nut, Centerlock, Flange 3/8-16
Washer 1-1/2x 15/32x 1/4
Locator, Clutch

Washer, Spring

Bolt, Carriage 5/16-18 x 3/4

All component dimensions given in U.S. inches
1inch =25.4 mm :




REPAIR PARTS

16 HP 44” RIDING YARD TRACTOR ~ MODEL NUMBER YE16H44B

TRANSAXLE AND REAR WHEEL

40

24




ae ©9 PP
0B IRE I Y
4 3 a o) a v

wuw $°Ge = you |
sayaul 'g'n Ul usAlb suoisuawip Jusuodwon |y :SLON

L1l adAy g/t

XONN ¥2—O01# pesH xoH ‘Buidde] ‘malog
LLadAL b/e X 81-91/5

‘lloY ‘pepesiy L ‘pesH Jaysep XoH ‘MaIog
apInY [043u0) 1exorIg

[osu0g ‘aping

Bupdsg “Jeysep

ebnen g1 X 91/51 X 2E/GL Joysem

abneg gi X /e X 2e/et Jaysem

laurelay ‘Bundg

0JpAH “Juswadiojulay sisseyn ‘1exoe.g
udiey ‘dio

lqeisnipy ‘onuod ‘poy

uojuuni

ONN 91—8/€ M3SU| J8UYSEBAN/M XBH ‘INUXI07
(1010841 yum paysiuing Jou) eqny

8bnen g X g/| X ge/L Ioysem

- uinjay axeug ‘Bundg

jo2ju09 dwing ‘Alquiassy wiy

€ X91-8/¢ XaH ‘Yog

abnen ZI X p/1—| X &/t Jousem
uoissaidwo) ‘Bupdg

lo4uoQ “Hui

1aoedg

ebnen 91 X p/1—| X gg/1g 1oysem

8/6—1 X9}-8/€ Jep|noys ‘yog

Y/€ X91-8/¢

‘loY ‘pepeady ‘pesH JSUSBAA XoH ‘Malog
uondld ‘1aysem

91-8/€ UKo

NOILLdIHOS3aa

800120L4

clsoevil
Xolcich
XL12121
X6EL0L L
9isisiel
cicielsl
Hizc6v
X98ieet
H.i6%¥
X0S.izt
Xc1e80t
009008€L
resisL
918006}
Xeer0L L
Xe0zlel
81909.Lv.L
clozelel
Xv¥8801
Xc0zlel
X10280t
9102126}
X815801

clo06v.Li
X002801L
009089€.

‘ON
1dvd

v/e X 8/1 JenoD ‘uid cIh0209L 08
Jeay ‘aul) X89290L 62
1S 8AleA ‘ded 26168 82
oljousyd ‘Jaysep X2.680F L2
95 BAlBA ‘walS 6S159 92
o] 8|xy ‘ded XLS.¥0F G2
¥ Buiy—3 1000002t V2
€s Jeay ‘WY L9EXBOI90L €2
2s abney 9| x g/5—1 X 2£/5z JaUseMm Xsvilgt @2
IS y|dg ‘Jaoedg Xe6iizk 12
0g 8/.—2 X 91-8/€ yog—N Xegtigt 02
6t e|xesue.] 19xoeig X6v9921 61
8t S981°/S¥8L X G'2 erenbg ‘Ao Xessezk 81
Ly poY [043u0D “1a¥oeIg X961801L LI -
14 uoisio] ‘Bundg Xieglet 91 <
St jonuo) ‘poy XS¥80LL  SI
144 joJjuog ‘qouy| XviZlet  vL
(514 yueIdjleg Xvozigl €t
er $2-0L# INUYOoT 08169 2l
1 ONN ¥2—OI# PesH 18X008 XeH ‘Ma1g vloLoSyL Lt
ov uoissaidwo) ‘Bupdg X0.920L O}
68 J0Ald YjueIdjlag ‘lexoelg X90zizl 6
8e L X ONN 91-8/€ "uld XeH ‘Yog 91909.v. 8
e ¥/€ X ONN 91-8/¢ "uld XeH ‘yog cl09/vL L
9¢ Japinoys ‘yogd M9ES00L 9
ge eur jend ‘a0 His/Zz ¢
e uedsiaua) ‘1adaayy X06L12L ¢
81-91/S ¥oojumoi] NN 00s089e. €
€e X1€v12L 98 JequinN
2e 19pO ‘0IpAH ‘qed—1iBY ‘ejxesuel Xievier 2
1e 0JpAH ‘Oununopy 1exoeig XZ8L12L L
‘ON NOILdIHOS3a 'ON °ON
A 1Hvd A
T33HM HV3H ANV FTIXVSNVHL

8vrHO1IA HIGWNN T3AON — HOLOVHL QHVA DNIAIY «v dH 9t

S1lHVd HIvd3d




16 HP 44” RIDING YARD TRACTOR — MODEL NUMBER YE16H44B

REPAIR PARTS

MOWER

w @

42




REPAIR PARTS
16 HP 44” RIDING YARD TRACTOR — MODEL NUMBER YE16H44B

MOWER
KEY PART
NO. NO.
1 73680600
2 19131614
3 121316X
4 10040600
5  106902X
6 677A451
7 106513X
8  121425X
9  109776X
10 108523X
11 106522X
12 121236X
13 19131316
14 121622X
15 106214X
16 106085X
17 73220600
18 10030600
19 102932X
20  106526X
21 7644J
22 121704X
23 102403X
24 109599X
25  105662X
26 4921H
27  105744X
28  109835X
29 109600X
30  108119X
31 19151616
32 8418/
33 121423X
34  105304X
35  106734X
36  110452X
37  109743X
38 109785X
40 19111016
42 106735X
43 122265X

DESCRIPTION

Locknut 3/8—16

Washer 13/32x 1 x 14 Gauge

Pulley, Iidler

Washer, Lock 3/8

Spacer

Pulley, Idler

Washer, Wear

Arm, Idier

Pin, Pivot

Bar, Support, Idler

Brace, Idler, Deck

Spacer

Washer 13/32 x 13/16 x 16 Gauge

Mandrel, Secondary

Guard

V—Belt

Nut, Hex 3/8-16

Washer, Lock 3/8

Idler, Flat

Arm, Ildler, Deck

Spring, Extension
andrel, Primary

Pulley, Idler

Bracket, Lift, L.H.

Link, Parallel

Retainer, Spring

Pin, Front Hinge

Pin, Rear Hinge

Bracket, Lift, R.H.

Guard, Belt, R.H.

Washer 15/32 x 1 x 16 Gauge

Runner, R.H.

Housing, Mower

Cap, Sleeve

Spring

Nut, Push

Bracket, Deflector

Guard, Discharge

Washer 11/32 x 5/8 x 16 Gauge

Rod, Hinge

Blade, Mower

43

KEY
NO.

44
45
46
47
48
51
52
53
54
55
56
57
58
59
60
61
62
63
66

67
68
69
70
72
73
74
75
76
77
78
79
80

NOTE:

PART
NO.

74610624
19132012
7631J
123807X
123808X
72140614
72140608
72140612
74760620
72140506
19111116
73680500
74760648
74110632
76020412
19111216
74760580
19111216
17490612

72140606
102727X
73930600
72110506
1685H
109729X
19151610
72140620
19131210
19131410
121352X
72110505
74760616
125995X
108592X
105185X
121349X

DESCRIPTION

Bolt, Hex 3/8-24 x 1-1/2 Grade 5
Washer 13/32x 1-1/4 x 12 Gauge
Runner, L.H.

Bracket, Suspension, Rear, R.H.
Bracket, Suspension, Rear, L.H.
Bolt, Carriage 3/8-16 x 1-3/4
Bolt, Carriage 3/8-16x 1

Bolt, Carriage 3/8-16x 1-1/2
Bolt, Hex 3/8-16 x 1-1/4

Bolt, Carriage 5/16-18 x 3/4
Washer 11/32 x 11/16 x 16 Gauge
Locknut 5/16—18

Bolt, Hex 3/8-16x 3

Screw, Flat Head 3/8-16x 2
Pin, Cotter

Washer 11/32 x 3/4 x 16 Gauge
Bolt, Hex 5/16-18x5

Washer 11/32 x 3/4 x 16 Gauge
Screw, Hex, Washer, Threaded,
Roll. 3/8-16 x 3/4

Bolt, Carriage 3/8—16 x 3/4
Spring, Extension

Nut, Centerlock 3/8-16

Bolt, Carriage 5/16-18 x 3/4
Locknut 5/16-18

Roller, Nose

Washer 15/32x 1 x 10 Gauge
Bolt, Carriage 3/8-16 x 2—1/2
Washer 13/32 x 3/4 x 10 Gauge
Washer 13/32 x 7/8 x 10 Gauge
Keeper, L.H. Mandrel

Bolt, Carriage 5/16—-18 x 5/8
Bolt, Fin Hex 3/8-16 x 1

Mower Deck, Complete

Decal, Belt instruction

Decal, Caution (Rotating Blades)
Decal, Danger (Cut Fingers)

All component dimensions given in U.S. inches
1inch = 25.4 mm




REPAIR PARTS

16 HP 44” RIDING YARD TRACTOR - MODEL NUMBER YE16H44B

DIFFERENTIAL AND PUMP ASSEMBLY

19

NO.
123634X
121188X
74780412
121186X
121180X
121211X
121182X
121431X
121430X
74760572
121323X
73680500
121250X
74760612
73680600
10040500
71673
7605J
120529X
73680400
19092016
10040400

DESCRIPTION

Free Wheel Control Assembly
Bracket, Pnt., Mounting, Differential
Bolt, Hex Head 1/4-20 UNC x 3/4
Fan, Hydro, 8”

Pulley, Transaxle

Standoff, Fan, Hydro

Guard Assembly, Belt

Differential Assembly (see pages 46 and 47)
Pump Assembly (see page 45%
Bolt, Hex, Fin. 5/16-18 UNC x 4.5
Reservoir, Pump

Nut, Crownlock 5/16-18

Spring, Compression

Bolt 3/8-16 x 3/4

Nut 3/8~16 UNC

Washer, Lock

Cap

Bolt, Shoulder 1/4—20 UNC
Washer, Nylon

Nut, Crownlock 1/4—20 UNC
Washer 9/32 x 1-1/4 x 16 Gauge
Washer, Lock 1/4

: All component dimensions given in U.S. inches

1inch =25.4 mm

44




REPAIR PARTS
16 HP 44” RIDING YARD TRACTOR - MODEL NUMBER YE16H44B

SUNDSTRAND PUMP - MODEL NUMBER BDU-10

PART
NO.

122756X
122716X
122745X
122715X
122700X
122699X
122767X
122747X
122717X
122748X
122749X
127146X
122770X
122771X
127147X
122773X
122722X
122750X

"127148X

g/“ Ny O
NN -
N
o o N g
> % //
REYAN
R R N AN\
gl g2
3 . 22

=

COMPLETE
PUMP ASSEMBLY

DESCRIPTION

Shaft, Pump

* Ring, Retaining
Bearing, Ball

* Spacer

* Seal, Lip

* Ring, Retaining
Bearing, Cradle
Bearing, Journal

* Seal, Lip
Arm, Trunnion
Guide, Slot
Housing Kit, Transmission
Bearing, Thrust Ball
Plug, Pige
Center Section Kit
Bearing, Needle

* Seal, Lip
Shatft, Motor
Swashplate, Variable

4 80
" OVERHAUL
SEAL KIT 61

RIGE

R %
W &S \\ % s 38 ,
13 \ - 37
s\ .\ K
2N \\ 17 hd
N N\ Pt
’d \\\\ \ P \\
N\
\\\\ =
\v//
KEY PART
NO. NO. DESCRIPTION
30 122723X * Seal, Lip
31 127149X Block Kit, Cylinder
36 127151X Plug, Plastic
37 122786X Pin, St. Hdls.
38 122718X * Gasket, Center Section
39 122731X Filter
40  122730X Washer, Thrust
41 122728X Spring, Helical Compression
42 127152X Check Valve Kit
46 122787X Plug, St. Thd.
47  122752X Screw Socket Head Cap
50 122788X Washer, Thrust
51 122789X Pin, Spiral
52  122754X Plug, St, Thd.
55  127153X Bypass Valve Kit
58  122727X Adhesive Label, Bar Coded
59  122790X Plug, St. Thd.
60  127154X Overhaul Seal Kit, BDU-10
Includes: items marked with * and
O-Rings for Check Valves and By-
pass Valve
61 121430X Complete Pump Assembly
NOTE: All component dimensions given in U.S. inches

45

1 inch = 25.4 mm




REPAIR PARTS

16 HP 44” RIDING YARD TRACTOR — MODEL NUMBER YE16H44B

AGRI-FAB TRANSAXLE — MODEL NUMBER 486.121431X

46




wuw 'Ge = you| | oxeug ‘0siq 060vy  S€
sayoul ‘'g'n ut cm>_m suoisuswip EO:OQEOO VY 3LON DOA .wxm‘_m c60bYy e
Bunenioy axyeig ‘uld 221vp €2
aj9|dwo) Alquiessy epaesuel | Xievier —---— Jojenoy exelg ‘wiy V1 r A >
induj ‘yeys ‘Alquisssy 0029 99 290" X 88" X £¥E" 1e|d ‘Jaysem oElby 1€
uoponpay ‘reey) ‘Alquisssy 09229 99 ¥2-91/s epseD ‘INN evivy  0¢
0€0' X Q'L X 0S5 184 ‘IsUsem ey —-—- Janod ‘uid 10tvy 62
020" X0’} X 05" Jeld ‘Jaysem ey $9 0v0" X | X 29 1eld ‘Jaysepm ISty ———
/1 %007 Bupidg pesy ‘Jeysem yoSby €9 090" X GZL'} X 29" 1Bl 'Jaysem OLivy ——-—
('zoog) esearn O—eulNg ‘|IoYS g860by 29 SO X | X29° 1|4 ‘Jeysem LSy 82
esealy '[eag yeskhy 19 Yoo /| uojuld induj ‘Jeer) 8/0vy L2
¥/1L X 2/e 1amoq ‘uid oveby 09 $/€ X 02—¥/1 Uoted/M XeH ‘Masg ey 92
0€0° X0'L X 29" 184 ‘Iaysem Sglvb 65 8/ X /e 0id—H ‘Ao 9Sivy Se
&L X QLS lloY ‘uid 692hy  8S 0€0° X 8/1—1 X 8/5 1e(d ‘18usem 60iby e
%007 bupds . p/L Jaysem LLIEY S 1sny_ ‘Buesg 6Eiby €2
G2L X692 X 91/S| Jausem 8l2by  9S e[paaN ‘Bulesq 660vy 22
peaH asenbg yjog 8eIby oS Buureag induj ‘Buisnoq 180%Y 12
Y1001 /} uojuid 8AuQ ‘Iesn 6.0vr S 91/L Buy Buureley vriby 02
02—/1 XeH ‘InNN 8Liey €S Bury ‘deug Svivy 61
yloo /| pue 09 ‘fesn €Sy 29 indu| ‘yeys 0L2vy  8I -
Buydnon 80ty 1S «8/G X 82—/| pesH x10L ‘jog Ry L <
Jagedg bLi€2 0§ Uioo L 22 [enusaiayiq ‘Jess) Seovy 9t
0S0" X Q'L X 29" 1B|d ‘Jaysem bEvy ——-— ebueld 'buleag 62iby  Gi
0v0" X 01 X 29" 1B|d ‘iaysem ISIby &Y renuaayiq ‘Alquassy Buisnoy 06529 b1
$9/L X ¥/1—1 x 8/G *61g 1SnIyL ezuoig cvevy  8b 1snuy) ‘Buesg 8zlvy €l
ajpasN ‘Buuesg ovevy v buiy ‘deug ovivy 2t
eAlIQ ‘Yeys 080vy  9v priS ‘MaIog Levy L
1esn Yoo, | |/M uoiuld ‘Heys £€80vY  Sv $S01) ‘Yeus 680vy Ol
Ireg ‘Buiresg geery v 02-2/1 Yored/M wer xaH ‘NN ecivy 6
reg ‘Buesg vy v 181N ‘1ean 60y 8
00'€ X 02—¥/I del—}joS XaH ‘meiog ey 2y JayN ‘1ean 960vY L
002 X 02—/} de|-j|og xoH ‘MaI19S vy b 0€0" X 8/1—| X p/€ 1e|d ‘1aysem goovy 9
00°2 X 02—/ UYored/M XoH 'maiog 00evy  OF Ireg ‘Bulieag 1eivy S
exelg ¥ond ey 68 ‘H'Y ey 2Levy ¥
»ond ‘ereld eIy 86 "4 epxy glevy  ¢©
0S°L X 02—/} XaH ‘Mai0g L2vy 1€ *H'H HeH ‘Buisnoy 9.0y ¢
8/S X 91/ 01d—H ‘Ao)| evivy  9¢ "H JeH ‘Buisnoy Lovy 4
NOILdIHOS3a 'ON 'ON NOLLdIYOS3a 'ON °ON
Jyvd  A3x ldvd A

X1eviel a8y HIGWNN 1IA0N — FTXVSNVHL aV4-iHOv
8YvHIIL3A HIGWNN TIAON — HOLOVHL QHVA ONIQIH .Y dH 91
S1HVd HIVd3d




‘sado|s uo uonoalip Buibueys usym uonnes
SWAJIXD 9S1013X7 "|0J3U09 }JO SSO]| 10 Buiddiy Juensid o) Ajje
-npelb suin) ajeyy "9oe} aYl SSO0IOR JaAau ‘(S| uey) Jajealb

j0u) sadojs jo aoe} 3yl umop pue dn Jojori] INOA djeladQ

*

XVIN .S1

3341 HO INIT ANS
HLIM T3A31 SIHL G1OH ANV 1LHDIS
K& — AX Y ..\ w 4 _-—m—m—m‘
dno == 3ainy
4n ~
. T1IH SSOHOV 1ON 9 =~ Nz_._._._o_m
“T1IH NMOQ GNY dn 3ald AINO =~ L
-

NOILVHIdO 34VS HOd S3d0TS ONILHDIS HO4 3AIND a31sS3avvNs

Printed in U.S.A.

10.8.90

127367X0E




